

# **TEST REPORT**

**19-0989IT-B**

Issued on March 4<sup>th</sup> 2020

*CLIENT*

**BEKA SPORT**

*PRODUCT NAME*

**BEFIT ZERO**

*TYPE*

**RUBBER TILES**

Test according to:

**EN ISO 5470-1:2001 Rubber or plastic coated fabrics. Determination of abrasion resistance. Taber abrader**

*This report may not be used for commercial purposes unless it is reproduced in its entirety.*

The results are valid only for the submitted samples as described in this report.



<b>SCOPE OF THE TEST PROGRAMME</b> .....	3
<b>DOCUMENTS OF REFERENCE</b> .....	3
<i>STANDARDS USED</i> .....	3
<b>STORAGE TIMES</b> .....	3
<b>SAMPLING</b> .....	3
<b>ENVIRONMENTAL CONDITIONS IN THE LABORATORY</b> .....	3
<b>CLIENT</b> .....	3
<b>DATA ACQUISITION</b> .....	3
<b>SAMPLE IDENTIFICATION</b> .....	4
<i>IMAGES OF THE PRODUCT</i> .....	4
<b>TESTS RESULT</b> .....	5
<b>EQUIPMENT USED</b> .....	5
<b>ADDITIONAL INFORMATION</b> .....	5
<b>CONCLUSIONS</b> .....	5

SPORT

## SCOPE OF THE TEST PROGRAMME

The product (sample submitted) was tested in accordance to EN ISO 5470-1:2001, using the following test procedures.

## DOCUMENTS OF REFERENCE

### STANDARDS USED

EN ISO 5470-1:2001 Rubber or plastic coated fabrics. Determination of abrasion resistance. Taber abrader.

## STORAGE TIMES

Storage of documents 4 years and samples 1 month from the issue of the report

## SAMPLING

Sampling is performed by the customer

## ENVIRONMENTAL CONDITIONS IN THE LABORATORY

Air temperature	Relative humidity
23°C ± 2°C	50% ± 5%

## CLIENT

COMPANY  
ADDRESS

**BEKA SPORT**  
Kisikli Cad. Tekin AK IS Merkezi No:3/8 Altunizade  
34662 Uskudar - Istanbul

COUNTRY

Turkey

## DATA ACQUISITION

DATE OF RECEIPT OF ORDER	December 10 <sup>th</sup> 2019
DATE OF RECEIPT OF FIRST SAMPLE	December 12 <sup>th</sup> 2019
DATE OF RECEIPT OF LAST SAMPLE	December 12 <sup>th</sup> 2019
STARTING DATE OF THE TESTS	December 17 <sup>th</sup> 2019
ENDING DATE OF THE TESTS	December 20 <sup>th</sup> 2019

## **SAMPLE IDENTIFICATION**

### **IMAGES OF THE PRODUCT**



**Side "A" of the product**



**Side "B" of the product**



Cross section of the product

## TESTS RESULT

Test	Requirement (EN 14904)	Result	Unit	Uncertainty	Pass / Fail
Resistance to wear	≤ 1g	0.43	g	± 0.002g	Pass

## EQUIPMENT USED

EN ISO 5470-1:2001 Rubber or plastics coated fabrics. Determination of abrasion resistance. Taber abrader

Device	Model	Serial number	Internal code
Taber Test	5135 Abraser	20081249	STR093
Wheel refacer	250	20081292	STR155
Kern	770	17111475	STR005
Air conditioning system	BXN0-A022 E	BX-CT0022AA001H	STR127
Datalogger	117-H1	01333640/702	STR018

## ADDITIONAL INFORMATION

This Test Report replace and supersedes the Test Report 19-0ued on December 21<sup>st</sup> 2019

## CONCLUSIONS

None

Laboratory director  
Roberto Armeni




Technician  
Davide Giorgini

